ID: JUN 29799 9:32 No.010 P.01

TTHP/30™ Deck

Only use & factory repair part, Repair parts, except for the enging ot the Wansmission, are available fram the store where the unit was

glurchased. a sarvice shop recommanded by the store, or an authotfzed service shop found in the yvellow pages of tha telophone
ractory.

it you cannot get & repalr part or service as described abova, call or write 1o the Central Parts Distributor shawn an the back page

of this manual or write: Customer Service Department, Oufdaor Power Equipment, PO Box B0OD, Jackson, TN 38308, 1.800-

247-7484. Collocttelephonocalis will notbe accepiad. Whanyou order, include the following information; 1- Complete Modai Number

{80 namepiate), 2- Data of Manulacture, 3- Complete Part Number, 4- Description, ang {5) Quantity.

Repair pans for the engine or the ransmission are available fom the manufacturer's authorized service center found in the yeliow
pages of the telephone dirsctory. See the individual enginp of ttansmission warrantiss,

@ Read and keep this parts fet book for luture refarence.

& This parts list bock contalns drawings snd part numbers nocessaty o ohiain repair parts.

®  Record the following Information aboul your unit, This information Is necexsary whan ordering parts or in case of loss o thett,
WHERE PURCHASED: .
DATE PURCHASED: Manth Day Yesr .
MODEL NO,; DATE OF MANUFACGTURE: .

Sarts Manual 2236304



1p: JUN 29°9g 9:33 No.010 P.Q2
‘-ﬁ

F3554-070

} REPAIR PARTS

REF, CUSTOMER
ASSY PAGE FOR
3, (SEAT & HARDWARE)

ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED

Use of o ica/replacement parts other than ariginal 'TEMS ARE INTERCHANGEABLE
equipment parts may void Your warranty.

-,

WITH OPPOSITE SIDE

O




ID: JUN 29°99 9:34 No.010 P.03

F3554-070 . CHASSIS & HOOD ASSEMBLY
KEY# PARTH DESCRIPTION ‘ QTY
1 332319850 MAIN FRAME, SF, RIDER, TUV .. ]
2 3310004 FOOT PAD, RH, SF MDLDED DYNA .
3 330003 FOCT PAD, LH, SF, MOLDED DYNA 1
4 314579-853 HRACKET, GRILLE LM, 8F ... . |
) 314578-853 BRACKET, GRILLE, RH SF .. Lot
& 56762-853 BRACKET, SUPPCRT, FRONT AXLE SF o
7 328154 SCREW, &16-18 X 1.0WDFLLK ... - I -
a 55273 NUT, §/16-18 WOFLLKLR®S, WHIZ ...... &
9 921136-820 BRACKEY, HANGER, 307, SF... veeennd
10 . 50720 BOLY, 825X 2.875 SPSH, $/2.-20 .. .1
11 274654 NUT, 1/2-20 REGHXGTRLK.... . A
12 180138 - SCREW, 3/8-16 X 3.00 HHC .. R |
13 2483 WASHER 3010 X 1,250 X o7 BELLWL 4
14 1489 NUT, /8- 16 HEGHXCTRLK, SUUUUUTIURY - |
15 324748-830 CDNSOLE SF, FENDER SHIFT .. .
16 86235830 GONSOLE REAR COVERA.., |
17 M5246 SCREW, 1/4-20 X 50 WAHIRTAR ... TS
18 320466-830 DASH, SF DYNA STYLING . . |
18 44811 SOREW 14-20X 7S WAHHTAP . o 4
20 50352 NUT, 1/4-20 WDFLLK TOPLOCK .. 4
21 84n2 BOLY, .375 X 156 HHSH, 71518, e
22 120354 WASHER. FLAT 406 X 81X 085 2
23 120393 WASHER, FLAT 344 X 68X .065... .2
24 1498 NUT, 5116-18 REGHENXCTRIK _ . -
25 57154 LATCH, 84 WD X 047, ASSEMBLY HOOD .2
26 53448 PIN, 511&18 HOOD LATcH . -
27 138538 WASHER, REGINTLK 320 X 61 X 03 2
28 45174 NUT, BHE-18 HEXWUFLLK wmz e .2
29 314538-86D HOGD, 8F, H-21 ..., - .. o)
30 825401 GRILLE, GI7 ........ 1
a 274672 SCREW, 172-20 X .53 C .4
3z 120352 WASHER, FLAT 281X 83X .0 4
a3 1502 NUT, 1420 REGHEXCTHRLEK, . ol
a4 36149 BOLT, 976 X 500 HHSH, 516-1¢ o2
35 1498 NUT, 541618 REGHEXCTALK ... 2
a8 32333 LENS, SMOKED WITAR NO LOGEG v o i}
a7 §7795 SCHEW #6 X .50 PLASTITEHIAO .. el
a8 52151 EDGING {78"-47453) WiDE BLACK....... 250
39 11084 LARNYARD, HOOD, 11.76 LONG, Hlﬁ VANG R |
] 180020 SCREW, 14-20 X .78 HRG . o}
a3 120302 WASHER, FLAT .281 X .63 X 085, ot
42 1502 NUT, 1/4-20 REGHEXCTRLK .. 1
43 58367830 PLATE, SEAT, F5, BF, LE .., 1
44 20507 BOLT, 437 X 156 HHSH, SMGAB 2
45 1458 NUT, 818-18 REGHEXCTRLK .., or
a6 330463 SPRI NG, SEAT 150 0D X 225 LDNG r'd
47 1205992 WASHER, FLAT 281 X .83 X 065.. 2
44 405248 SOREW, 1/4-20 X 50 WAHHTAP . .. 2
49 * ASSEm{_Y FENDER, F-5, SF, SDF!LOF s A
49-1 332423-880 FENDER, F-S SF, SOFLGF |
£9-2 9229 CLEVIS ... B |
49.3 435455 SCREW, 5/16-15 X .56 PHPNMA ... LY
494 301651 WASHER S4410X 150D X uscu |
49-5 120373 NUT, 5/18-18 SQUARE ... a1
55 895348 SCREW. 1/4-20 X 50 WAHHTAP .. R
58 18008 { SCREW EM6- 18 X 105 HHE ... B
67 300235 FASTEMER, RATCHET, BLACK oo Ll
57 446363 WASHER, FLAT 375X B8X o082, ... .. a2
£8 855278 NUT, 518-18 WOFLLKLAG, WHIZ ... e 4. 2
59 55023 ‘mlM STRIPR, BLACK—SMALL WIADH 725"
&z 53446 PIN, 5/18-18 HCOD LATCH . 2
83 271184 NUT ENE- 18 HEXKEPS ?
68 50653 GU!DE BELTY . 1
€7 41526 NUT, 3m-18 HxC‘TRLKJAM 1
68 271190 NUT 3816 HEXKEPS ... I
89 305395 BELT GUARD, 8F, RUSBERA, 7X 25 4s 2
70 320238 RIVET, POP 36 A X .75 LONG .. V2
71 501 WAGHER, FLAT 203 X .56 X .040 ... 12

JB36304 PARTS MANUAL |
33642 OPERATOR'S MANUAL (ENGUSH) e )
838422 OPERATOR'S MANUAL zmsncu ...... !
336423 - QPERATOR'S MANUAL {GERMAN) . U
323000 GRASS CATCHER MANUAL (ENGLISH) ORI |
323208 GRASS CATCHER MANUAL (FRENGCH).... ... .. . 1
bk b GRASS CATCHER MANUAL (GERMAN} TR |

" ORDER INDGIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




ID:

AEF,
CUSTOMER ASSY, Pg.

NOTE:; ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Uza of service/repiacement parts other than ariginal
equipmant parls may void your warranty,

F3534-070 REPAIR PARTS

(STEERING \M{EEL"‘?-qm—-« e, £
& HARDWRRE) e N, Bl ST

JUN 29’99 9:34 No.010 P.04

/’ \ ; REF.
’ ! . CHASSIS & HOOL B,
(DAZH)

-

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPFOSITE SIDE 325426 1




ID: JUN 29799 9:35 No.010 P.0S

F3554-070 STEERING ASSEMBLY

T —

KEY# PARTZ DESCRIFTION aTy
1 * AXLE FRONT ASSEMBLY, SF,LONG . ... ... 1
1-1 312280 FRONT AXLE, ASSEMBLY, SF, BLACK ... ... 1
1-2 S0546 BEARING, FLANGE 758D X 1.00200X 76 ........4&
1-3 3103568 SPINDLE, ASSEMBLY, RH, LONQ, 8F .. ) .
1-4 86626 RING, RETEX .57 X D&TRUS133—75 ...... !
15 310347 sPlNDLE ASSEMEBLY, LK, LONG, 8F . t
1-6 327816 ARM ASSEMBLY, SF, 4WS. FRONT s‘rEERING . 1
i-7 454565 PIN, SPRING 250 DIA X 1.25 LONG .. H
2 J0268B ASSEMELY, TIE ROD, 19.31 LONG .. 1 ’
3 180124 SCREW, 3/8-16 X 1.25 HHC . - 2
4 120382 WASHER. REGSPTLK 303 K 68 x !0 RS-
5 1465 NUT, 3/8-16 REGHXCTALK ... et erneans 2
6 327399 GEAR, SECTOR SF, 2WS .. e 1
7 J33289 PU'«TE SECTOR, SF. 4WS, BLAC.K P
8 230021 BUSHING, SECTOR, GEAR, SF, 4W5 1
4] 181643 SCREW, 3/8-24 X 1.50 HHC .. " 1
10 B45 WASHEH FLAT 820X 1.26 >€ !19 2
11 412349 NUT, /8-24 HXCTRLK .. |
12 326808 DRAG LINK ASSEMBL‘( 17 59 LQNG TDRS |
12-1 57158 BALL JOINT. 3/8 THD, SHORT STUD .. . 2
. 12-2 124925 NUT, /8-24 AEGHEXJAM... rrverres e e e B
12-8 56180 DRAG UINK .. 1
13 120382 WASHER, REGSF"!’LK 393 K 68 x 10 4
14 120368 NUT 3624 REGHEX ... 2
15 327634 SHAFT PIN- STEER BLACK .. 1
1 325RH2 . BEARING, FLANGE 501D X l 370 OD .
7 3265045 SCREW. 1/4-20 X .75 (TQY 30-25 FT#) 2
18 46931 NUT, 1/4-20 WOFL MAGLOCK oo . 2
19 20884 RING,RETE 48 X 04 TRUSI23-80 .. ... l
o] b TIRE&RIM, PUIAX50X68 ... . 2
29-1 24187 YALVE STEM
292 39037 FIM, WHEEL
28-3 314416 BEARING, FLANGE
29.4 TIRE REFER TO TIRE TREAD PAGE
M 842 WASHER, FLAT 7258 X131 X 075 ... ... 4
as 36625 RING, RETEX 57 X D8 TRUSI33-75 . ... . B
3% 40394 HUB CAPR, 160010 X 78 LONG ... 2
a7 180124 SCREW, 3/8-16 X .25 HHC ... b]
38 120394 WASHER, FLAT 406X 21X 065 . . 2
a5 45171 NUT, 8-16 HWDFL WHIZ-LOCK ... . 1

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE

-




m: JUN 29799  9:35 No.010 P.06

F3554-070 REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

[ ALL UNNUMB
USQ of servtcalreplac:a‘mem paits othet than original ITEMS ABRE 3#7'21,!;‘::.}5%3EABLE
aquipment parts may void your warranty. WITH OPPOSITE SIDE 331231 D

-



®

3{00’5}@@&@”«

ID:

324371
180113
1202393
1498
314702
321370
180113
120393
1498
14702
56180
923809
313560
1498
320605
180077
1498
300473
418824
1498
9405
120372
gzazet
aaazy
1288
48306
BH32E
1502
8260
Qu642s
22265
305208
228386
AI1E24
821205-853
45306

300317
906416
8260
313826
180077
1498
an1zae
180077
1458
B22202.853
N7
996418
44109
01284
E P
44108
9435
138479
35287
303027
58326
58325
8329
9149
48306
BB336
1502
321430
300310
300311
42306

300317
8250
120375
9405
120372
30522
121222
300335
A0034¢
180084
120382

JUN 29799

BRACKET, REAR SUPPORT, RH
SCREW, 5/16-18 X 3.00 HKC ...,
WASHER, FLAT 344 X 89X .0
NUT, &16-18 REGHEXCTRLK ...
SPACER SLEEVE .344 X 1.00 ¥ 500
BRACKET. REAR SUPPORT, LH ..
SCREW. 5/15-18 X 300 HHC .......
WASHER, FLAT 344 X .69 % 0es
NUT, &16-18 REGHEXCTALK ..........
SPACER, SLEEVE 344 X 1.00 X .500
PIN, HAIR 091 DA X 1.62 LONG ..
BRACKET, LINK, LOWER, BLACK
BOLT, 500 X 226 HHSH, 5/i6.18
NUT, 5/16-18 REGHEXCTRLK
BRACKET, LIFT, BAR, 30", SF
SCREW, 51618 X _7% HHC .
NUT, 5/16-18 REGREXCTALK
SPRIHG TENSION 7.52 LONG+17
WASHER, FLAT 344 X 1. 13X .082....
NUT, 5/16-18 REGHEXCTRLK ._......
CLEVIS, LIFT CABLE ...
NUT, 1/4-20 REGSO ...
CABLE, CLUTCH, 31. a1 LDNG (SO"SF) .....
LEVER, CLUTCH 8F, 30-, SUS -
BHAC-‘KET CABLE RETAINER ..
PULLEY, METAL ...

BOLT, 375X 976 HHSH 1a-20 .
NUT, 1/4-20 REGHEXCTRLK .
PIN, HAIR 091 DIA X 1.85 LONG _..
W&SHER FLAT 515X B8 X 064 .
WASHER, FLAT 515X 138 X 119,
SY0P, PTQ ENGAGE |,

PiN, SPRING.187 DIA X 1.13 LONG ..
KNGE, ROUND 1,50 DIA OH GF!IP SF
GLEWIS, PTO. PULLY ,,

PULLEY, METAL ..

PIN, CLEVIS .375 DIA X .81 LONG...
WASHER, FLAT 301 X 1, WX, 125
PIN, HAIR 091 DIA X 1.66 LONG
BRACKET, HEIGHT ADJUST _
SCREW, 5/16-18 X 75 HHG .........
NUT, 5/16-18 REGKEXCTRLK ...
QUADRANT, HEIGHT ABJUST
SCREW, 5/18-18 X 75 HHG ..,
NUT, 5/16-18 REGHEXCTALK ..
HANDLE, LIFT SHORT @O B.F. }
BOLY, .500 X 270 HHSH, 5/16-14 .
WASHER, FLAT 505X .76 X 026 .

NUT, 5/16-18 HNDFLETRLK ...... .. '

PAWL SQUARE ..

BOLT, 500X WDMHBH 5113 18
NUT, 5/16-18 HWDFLOTRLK ...
POINTER, MEIGHT ADJUST ..
WASHER, EXLK.195X .41%.03..
BCAREW, #6-32 X .38 HHWATAP
KO0, ACTUATOR-SHOAT ..
SPRING, HEIGHT ADJUST .

GRIP, 750 OD W/ HOLE BLACK ...
BRACKET, CABLE RETAINER ...
PULLEY, METAL .

BOLT. 375 X .375 HHSH A0
RUT, 1/4-20 REGHEXCTRLK ..
CABLE . LIFT_21.50 - 30" SF .,

PIN, CLEVIS 310 DIA+.475 LONG .
RING, RETE .31 X .28 TRU 513331
PULLEY, METAL ..

PIN, CLEVIS 375 DIA X B1 LONG
PIN. HAIR .091 DIA X 1.68 LDNG
BUT, 17420 REGHEX ... .

SCREW, #10 X .75 HHPLAST BMCK PRSI

SCREW, £/16-18 X 2.50 HHG .

1
2
!
2
2
1
1
1
2
1
1
1
1
1
1
2
2
1
1
:
i
1
1
1
1
1
1
?
1
1
I
1
1
1
1
w1
Ll
i
f
1
4
4
1
2
2
1
1
1
1
1
1
1
1
1
1
- 1
KNOB, HEIGHT ADJUST, PUSH BUTTON . 1
- 1
1
1
1
{
1
1
1
1
1
1
!
1
1
1
\
3
1

9:36 No.010 P.O7

F3554-070 | MOWER SUSPENSION ASSEMBLY
KEYE . PART# DESCRIPTION QrY , |

-




E ’ ~JUN 29°99 9:37 No.010 P.0S

F3554-070 R

EPAIR PARTS

fel,
Main Frsma
g

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

A ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE

aquipment parta may void your warranty.

WITH OPPOSITE SIDE

SA3I5G A




ID: JUN 29’99 9:37 No.010 P.09

F3554-070 MOTION DRIVE ASSEMBLY

KEY# PART# DESCRIPTION aty
1 * TRANSAXLE, 840-007, 2WS, LF, 5F ............... -1
2 303108 PULLEY, 660D, VAL T/A .. A
3 50795 KEY, RI-PRC 606 .76 DIAX 187 WD .. 1
4 22053 RING, RETEX .58 X 035 TRU 5100-62 . o
5 B47E8 BELT, V4L, 82.00, SF, DRIVE ........ a1
6 53768-853 BRACKET, TRANSAXLE ........... .2
7 180077 SCREW,5116-1BX 76 RHG ..o G
& 1408 NUT, 818-18 REGHEXCTALK .............. 8
8 130001 SCREW, 616-18 X 250 HHE ... ... 4
10 120323 WASHER, FLAT 34 X .68 X 085, .. 4
i1 1498 NUT, 5/16-18 REGHEXCTRLK ... ... .. . 4
12 323213 BRACKET, TIA TORQ. BLACK ... ... R
13 180087 BCREW. 51818 X200 HHC ...
14 1498 NUT, 5/16-18 REGHEXCTHRLK ... . 1
15 180079 SCREW, 8/18- 18X 100 HHC ..o .
18 138485 WASHER, EXLK 320X 61 X .03 .. -
17 1488 NUT, 5118-18 REGHEACTRLK ., e b
18 321549 LEVER, SHIFT LOWER, SF. FENDER SHIFT, 915 .1
12 302760 GLAMP 625 DIA . 2
20 180077 SCREW, 5/16-18 X .75 HHC . 4
21 1488 NUT, 5/16-12 REGHEXCTRLK .., .l
22 0086 BRATKET, PIVCT SHIFT LEVER 1
23 180020 SCREW, 1/4-20 X .76 HHC . ]
24 1502 NUT, 1/4.20 REGHEXCTRLK ........... ... ... .2
25 324798 LEVER SHIFT, UPPER, SOF, UE—13 1
26 310285 SPRING, TORSION 56 X 95X 095 . 1
27 137185 PIN, COTTER 12E8DIAX 100 LONG ... el
2B 120238 NUT, 122-13 HEXJAM... e
20 |04720 KHOB, ROUND 1.50 DA OR GﬁIP SF .. o
30 1208 COVER, PLASTIC, LF, PO30/FA350-6 .. . ;
N 811257-853 BRAGKET, COVER, F-5, FENDER SHIFT................. -l
32 1341 GLAMP, BPRING 1 ATD . S 12
as L RERY SCREW, 1/4-15 X .44/.53 HILOHHWA )
4 321844 ROD, CONNECTING, BHIFT ... et
B 137185 PIN, COTTER 125 DIA X 1.00 LONG ... .
33 £7158 BALL JOINT, 38 THD, SHORT STUD .. o)
37 124926 HUT, 20-24 REGHEXJAM.... |
38 120382 WASHER REGSPTLK 393)( EBX 10 1
39 120369 NUT, 3/8-24 REGHEX .. .. 1
40 23Nz BRACKET, SHIFT, SF, BLACK .. !
4 87157 WASHER, 780 X 250 8P- TRANSAXLE . 1
42 56255 SCREW, 1/4-28 X .76 NYLHHC ... 1

' GONTACT YOUR NEAREST TRANSAXALE DEALER FOR PARTS & SERVILE




Ip: JUN 29799 9738 No.010 P.10

F3554-070 REPAIR PARTS

.....

", ENGINE

REF.
ENGINE PG

REF.

| EEDETAL &) N .
| FORASSEMBLY ol —
| YOFRAME .

NOTE: ALWAYS USE CRIGINAL EQUIPMENT PARTS. ALL UNNUMBERED

Usa of service/replacemant parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may vaid your warranfy, WITH OFPOSITE SIDE

ENGINE SHEAVE
.  DECK ASSY.FINAL

DETAIL &

333358 A




0 I JUN 29799 9:38 No.010 P.11

F3554-070 MOTION DRIVE ASSEMBLY
m

KEYs PART# DESCRIPTION QTy
50 49856 BELT GUIDE .. -
51 271184 MUT, 51618 HEXKEPS . ; 1
52 120393 WASHER, FLAT 344 X 89 X .065 .. 2
63 1408 NUT, 5/16-18 REGHEXCTRLK ... e 1
&4 331838 ASSEMBLY, PEDAL. BRAKE, CLUTCH, SF 1
55 318578 PIN, CLEVIS 500 D X 487 LONG ... s e
56 2068 WASHER, FLAT 508X 75X 089...... .. ... . . .4
57 431972 SPACER, SLEEVE .53 X 82 X 1.240 _...... e, 1
58 BE 180 PIN, HAIR 081 DIA X 1.82 LONG ... e
59 48761 PAD. CLUTCH/BRAKE PEDAL .. 1
60 321969 IDLER ARM BRACKET, TFIAGTION BF 1
&1 820600 BOLT, .625 X .135 HHSH, SAB-18 v ovroooosooonnn 1
62 45602 WASHER, FLAT 283X 87X 449 ... oo, 1
63 1498 NUT, 5/18-18 REGHEXCTRLK ........ e }
84 37867 SPRING, 34 QU X 775X 001 TENSION ... .o 17
65 30659 RETAINER, RELT ... . 1
88 35374 PULLEY, IDLER, V4L, 8.06 X 82.. ol
67 45892 BOLT, 3/8-16 X 1.50 CARRSN ... )
‘ 68 1499 NUT, 3/8-16 REGHXCTRLE ... e )
68 333175 GLUTCH ROD ASSEMBLY. 268 DIA .62 o
71 326780 SPRING, 38 OD X 218 X 055 TENSION ... 1
72 323210 BRACKET, TRAGTION, SF, BLACK, ......... ... . R
73 6824 BOLT. .500 X . 188 HHSH, 5H8-18.... . oY
74 1458 MUT, 51618 REGHERCTRLK ... ..o 1
75 333263 ROD, BRAKE 940, BLACGK .ovvveoveeeeenenee T
76 313881 GLUTCH SPRING .. .~ B et cocr oo 0
77 50352 NUT, V4-20 WDFLLK. TOPLOGK .. 3
78 . TIRE & RIM, PU 1B X85 X8 ... ay
78-1 21467 VALVE STEM
78.2 85182 RIM, WHEEL
783 TIRE REFER TO TIRE TREAD PAGE
79 52908 KEY, SQUARE .187 SOUARE X 2.25 LONG ... | 2
80 842 WASHER, FLAT 756 X 1.3 X .075... 4
81 42B15 WASHER, FLAT 7556 %163X07... . . . . 2
B2 36625 RING, RETEX .57 X .05 TRU5133-78. ... ?
B3 40394 " HUB CAP, 1500 DX 7BLONG ......... . . 2

" ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




ID: JUN 29799 9:39 No.010 P.12

F3554-070 REPAIR PARTS

(L
: Uy it --a-._,_m ]
¢ H
. g .

. OPTIONAL
SEE BOW

REF,

CHASSIS & HOOD PG,
MAIN FRAME
o/fé 5@
-0
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, ALL UNNUMBERED
Use of service/replacement parts other than otiginat ITEMS ARE INTERCHANGEASLE
equipmant parts may void your warranty, WITH CPPOSITE SIDE

332431 13




ID:
F3554-070
KEY# PART#
1 -
2 50047
a 138488
4 46708
g 57008
g 54787
7 54980
8 323423
g 35287
10 314989
1 300303
12 42258
'3 a7345
14 46704
15 57444
16 820031
. 17 274707
18 308489
19 50607
20 43959
21 23700
* SEE ENGINE MANUAL

JUN 29799 9:40 No.010 P.13

ENGINE & CONTROL ASSEMBLY

DESCRIFTION ary
ENGINE, 10-12HP, B&B, 3A .,

SCREW, 3(8-16 X 1.25 WAHHTAPBLK ..
WASHER EXLK 384 X 68 X .04 .
GASKET. MUEFLER ..
MUFFLER-DOMESTIC/EXPORT ROUND .
SHIELD, HEAT, FOR ROUND MUFFLER.. .
SCREW, 6/16-18 X 3.80 HHG ...
DEFLECTOR, MUFFLER PARTIAL ..
SCREW, #8.32 X .38 HHWATAP ...

TANK, FUEL 1 CALLDN, CLEAR .. R
SCREW, .25 X .75 X .51 HHWA, PLASTITE. .. ...
TUBING, 256 X .50 X BULK GAS LINE .. e
CLAMP, HOSE SCREW TYPE .
CAP, GAS 1-1/2-7 THD, BLACK
TIE. CABLE BLACK NYLON, E.62 LONG
THRQTTLE CONTROM, ... e

SCREW, 10-24 X 50 WAHHMA
RUT, #$10-24 HEAHDNYLK .

KNOB, ROUND THROTTLE, BLACK
CGiL DRAIN VALVE OR TUBE .

CAP OR PLUG FOR OIL DRAIN ..

kS
<

N I O SO X NI SN




ID: JUN 29799 9:40 No.010 P.14

F3554-070 REPAIR PARTS
W

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/raplacemant partz other than original (TEMS ARE INTERCHANGEABLE

aqutipment parts may void your warranty. WITH ORPOSITE SIDE

NEARTR L




‘

ID: JUN 29799 9:41 No.010 P.15

F3554.070 PRE-PAINTED DECK ASSEMBLY
m

KEY# PARTH® DESCRIFTION QTyY
1 321082 DECK MOWER, 30", BF, RER .cooooocoeees o D
2 57318 GUIDE, BELT 5/18-18 THD .. N
3 1498 NUT, %16-18 REGHEXGTHLK ot
4 317017 BRACM:'T CHUTE MCUNT, BLAGK —y
& 24702 SPAGER, SLEEVE 344X 100 X 500 ... )
8 120230 ) BOLT,5/16-3B X 1.25 CARRLN. ............ Lt
7 1498 NUT, 816-18 REGHEXCTHRLK ...ocovaes RO |
8 45602 WASHER, FLAT 333X 87X 119 ... .. 1
9 1262186 BOLT, &1€-18 X .76 CARRLN ......... 1
10 1494 NUT, 31618 REGHERCTRLK oo .
11 311287 BRACKET, MOUNTING, FRONT ............. .. ]
12 57072 BOLY, 5/16-1B X .62 CARRLN .. . 3
18 120363 WASHEH FLAT 344X .89 X 065 .. .3
14 1498 NUT, 516-18 REGHEXCTRLK ... .2
15 311238 BRAGI(ET. 8AR, TOW, FRONT ..o .
16 180072 SCREW, 5/1G-18 X 1.00 HHC ............... .2
17 68247 NUT, ADJUST -
13 7.5 NUT, %1818 REGHEXCTRLK ..., L2
1D 33372 ASSEMBLY, TUBE, PVOT _...... ol
20 0672 SUPPORT, FIVOT TUBE, BLAI z
21 180077 SCREW, SME-18 X 75HHG ... .2
22 1488 NUT, 518-18 REGHEXCTRLK ..... .2
23 314918 ASSEMBLY, UFT BRACKET .. yeerree e ]
24 180077 SCREW, 5/16-18 X .75 HHG ., 2
25 120393 WASHER, FLAT 344 X .69 X 085 . 2
26 1498 NUT, ¥16-18 REGHEXCTRLK .. ?
27 313584 ASSEMBLY QuILL . 1
274 814272 GUILL, MACHINED CASTING 1
27-2 314274 TUBFE. SPACER, STEEL ... et e ]
273 313576 . BEARING, BALLSEM-EAA«C:& ......... e 0 &
9 138485 WASHER, EXLK 320X 61X .03 .o B
30 321148 SPACER, SLEEVE . 700 X 1,250 X 500 SRR |
N $14272 PULLEY ASREMBLY ... .
32 22265 WASHER, FLAT 515X1.38 X 118 . 1
33 1500 NUT, 172-13 REGHCTRLK ... w1
34 321144 SHAFT, GUILL 30° MOWER - SF .. w1
35 313577 SHIELD, DUST, BEARING ... 1
86 313684 HUB, BLADE ADAPTCR .._....... N R |
az 329980 BLADE, 307, TD MOWER, O?WING 1
38 22285 WASHER, FLAT 515X 1.38X .119..... 1
9P 1500 NUT, V2913 REGHCTRLK ... .. 1
40 12229 BRACKET, IDLER ASSEMBLY .. !
40-1 313510 BRACKET, ARM, IDLER .. - 1
40.2 806973 BRAKE PAD - HARD-NF343 (x a1 p ........ .. 1
40-3 41501 RIVET, OVSET .1B7 DIA X SOLONG e .2
41 180113 SORBW, 5/16-18 A 3,00 HMHC .. e 1
42 45602 WASHER, FLAT 333X 87X 118 .. .. . 1
43 321145 SPACER, SLEEVE 322X 63 X 2.310 1
44 44108 NUT, 51818 HWDFLETRLK ... N
45 180081 ECREW, 5/16-18 X 1,25 HHC ..., 1
46 44108 NUT, 5118 HWDFLCTRLK ... .
47 35410 SPRING, 071 X .62 X437 .. .1
43 202357 LINK... |
45 1498 NUT, SHE1B REGHEXCTRLK oo
§G 50520 ' SPACER ... 1
51 126216 : 80LT, 5016- 1ax 75 GARRLN 1
52 1488 NUT, 5/16.18 REGHEXGTRLK . . 1
83 314080 BRACKET, BAR. REAR STAiaiLIZER....., 2
54 180070 BCREW, 518-18 X 1.D0 HHC .. 4
&5 S8247 NUT, ADJUST . R 2
56 1498 NUT, 5/16-18 HEGHEXCTRLK 4
&7 §1040 BOLT. 500 X .437 HHSH, a/8-14 . .8
58 1499 NUT, 3/8-16 REGRXCTRLK ... 2
5% 20605 SRACKET, LIFT BAR 30 SF | 1
60 1498 NUT, 5/18-18 REQHEXCTRLK -
61 180077 - SCREW, B/1G-18 X .75HHC ............... 2

it o e 0 diti s eeas e o e v r————




ID: ~ JUN 29°'99 9:41 No.010 P.16

F3554-070 REPAIR PARTS
M

REF,
ENGINE DRIVE
SHAFTY

-

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PA ATS. ALL UNNUMBERED _
Use af servica/replacament parts ather than ariginal ITEMS ARE INTERCHANGEABLE
equipmient parts may void your warranty. WITH OPPOSITE SIDE 05

643 C

POpp—— % it e man




ID: - JUN 29°99 9:42 No.010 P.17

F3554-070 FINAL DECK ASSEMBL)

m

KEY# PARTH DESCRIPTION QaTy
1 328711 ASSEMBLY, DECK, PRE-PAINT 30" ..........cov v vovvenc. 1
2 301240 BOLT, 3/8-16 X 2.50 GARR ... .- A
3 39659 RETAINER, BELT.., 1
4 22265 WASHER, FLAT 516X 138X 119, Wt
5 45074 PULLEY, IDLER VAL, 306X 72.., e
6 25210 WABHER, FLAT 366 X 1.25 X 00 . !
7 29659 RETAINER, BELT ., v ireee e e s 1
B 1498 NUT, 8-18 REGHXCTRLK ..o .2
2 810734 HOOK. 8, 100A STEEL ..., SOOI |
10 J21147 BELT, VAL, 54.0 - MODSEC e S |
LA 47817 PIN, GLEVIS LONG ..o .ororrveemerrererennrnernnne .. ot
12 56180 PIN, HAIR 081 DIAXi B2LONG .. T e,
12 N4 CHUTE DEFLECTCR, 30" DECK |, e |
14 4875 SPRING, TORSION, CHUTE DEFLECTOR............ .1
15 304424 ROD, PIVOT, DECK 312D X 7.25 .. A
16 J28035 PULLEY. ENGINE, 2.040F/5.50/3,000 .. 1
17 28655 KEY, SQUARE 250 SQUARE X 2.50 LONG ... . 1
20 120383 WASHER, REGSPTLK 450 X 78X 12...0 . ... .1
21 182764 SCREW, 716-20 X828 RHC ... . . .. .1
22 48330 SCREW, 3818 X780HHG ... ... ...
23 1499 NLIT, 3/8-18 REGHXCTRLK .. ... .. 2




ID: JUN 2999  9:43 No.010 P.19
F3554-070 ' ELECTRICAL ASSEMBLY
KEY# PART# " DESCRIPTION QTY
1 331453 WIRE HARNESS, SF, 8-12HP, BAS, W/AMM .. 1
2 322004 SPUICER ... 5
3 57444 TIE, CABLE BLACK NYLON, 5,62 LONG o1
4 41482 F‘RESSCUP 1.3680 LONG 255 1D ... .2
5 3a0ss ASSENBLY, L]GHT WIRE-1/4 TURN SRS |
& 52572 BULS, HEADLAMP ... B ‘
7 57444 TIE, CABLE BLACK NYLON. § 62 LONG o \
8 41482 PRESS CLIF.1.380 LONG .255 ID . .2
9 327354 SWITCH, IGNITION & LIGHTS, DELTA I | I
1)) 327352 NUT, 58-8 ACME DELTAFOR BOOT oo 1
12 327350 KEV 1GNITION ... T
12 57476 SWITGH SGREW MQIJNT DP NC NQBLACK........,.Q
14 300302 SCREW, #10 X. EOHHTAPPST BLAGK ST
16 53716 SOLENCID ... TP |
17 187745 SCREW, 114 20 X 75 HXSEMMA ......... ....d
) 1084 WASHER, FLAT 281 X 1.00 X .069 . ol
9 1502 NUT, 1/4-20 REGHEXCSTRLK oo, -
20 arnre NUT, 14-20 REGHEXKEPS............ IR |
21 271187 NUT, 518-24 HKEPS ............ -4
22 57444 TIE, CABLE BLACK NY Y
2% 85511 WIRE, GROUND, 125" ... b}
24 271184 NUT, 8M16-18 HEXKEPS o
25 87547 SWITCH, SEAT v .
26 160505 SCREW. 1/4-20 X 38 PHPN .2
27 92603 BATTERY 12Y... mem g e sy
28 329175 BATTERY BRACKET ... e 1
29 295346 SCREW, 118-20 X 80 WAHHTAP """
30 187745 SCREW, 1/4-20 X 75HXSEMMA .. ... .t 1
3N 1502 NUT, 14-20 REGHEXCTRLE oo v .1
32 180020 SCREW, 1/4-20 X 75 HHG ... 2
33 271172 NUT, 144-20 REGHEXKEPS............ .2
34 302031 FUSE, SPADE TYPE 32V 154
35 8148 BRACKET, CABLERETAINER ........... oo )
36 308201 INSULATCR, BATTERY BOOT, EURG t
37 124818 NUT, wd-20 REGHXJAM ..o e 1
SCHEMATIC DRAWING

H" prn

e fee”

fih: e

L

IPTOY TNHM QPN

POSITION

DFF

TRORZ e

¥4

START

MAUNEY




ID: o JUN 29799 9:42 No.010 P.18

F3354-070 R

EPAIR PARTS
. 25
D ‘§‘

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of servica/replacement parts other than original ITEMS ARE INTERCHANGEABLE
squipment pans may vaid your warranty, WiTH OPPOSITE SIDE

2331995 R}

M



KEYy

;{;:auvmmhwm‘

PART¥

402700
402701
§6832

85833

55834

320638
402747
311394
331013
402214
402702

JUN 29’99

DESCRIPTION

DECAL, CAUTION, DECK, LH
DECAL, CAUTION, DECK. RH .
PAD, FOAM, TOP HOOD, H-4
PAD, FOAM, HOOD H-4, SIDE,

PAD, FOAM, HOOD H-4, SIDE, RH . ...

DECAL, DASH, DYNAMARK . ..

DECAL, CONSOLE, SYMBOLIC, 8F

DECAL, SHIFT RE VERSE/NEUTRAL .
DECAL, SHIFTER
DECAL, HEIGHT ADJUST

DECAL, BRAKE/CLUTCH T

(LT IYL PPN

fhenan

POSITION ...

9:43 No.010 P.20

REPAIR PARTS

?

3

R |
= . al
2

3

i

i

334536 B

e smane S

0




F3554-070

KEY# PARTs
. ) 402390
2 402384
2 307846
. 5 314948

"JUN 29’99

9:45 No.010 P.21

DECAL ASSEMBLY

DESCRIFTION Ty

DECAL. HOOD, AH, STATESMAN, Hes, SF v
DECAL, HODD, LH, STATESMAN, H21.8F ... .. 1
NAMEPLATE, 11730, WHITE.... . . e

1

FOWL. LENS. DYNA-PRO REFLECTOR .

334837 B




S : oo Ip: o JUN 29°'99 9:46 No.0l10 P.22

F3554-070 REPAIR PARTS

327405 D



F3554-070

TIRE TREAD PAGE

TIRE SIZE

11 X4.00-5
13X5.00-6
15 X8.00-6

16X480-8
16 X650-8

18X8650-8
18X850-8
18X950-8

20X8.00-8
20 X 10.00- 8
20 X 10.00 - 10

23X9.50-12

GAY
42295

41060
30830

41081
319683
41106
319685
58278
55893

53655

L3

S.(B!!

312679
319680
316702

305035
319682

42091
317400
316701

319684
319686
319687

319690

TREAD PATTERNS

“c})

301140

£7164

318689

FC'd OTO"ON Jfr:6

RA. A7 NN

an

313952
314539
313950
314584

313654

314370

I‘E"

331606




ID: JUN 29799 9:46 No.010 P.23

F3534-070 CUSTOMER ASSEMBLY
W

. ere———

KEY# PART# DESCRIPYION ary
1 310384 SEAT, MICHIGAN GEN, WSWITCH HOLE ... .1
2 30510 STEERING WHEEL ... RS 1
a 801424 PARTS BAG ASSEMBLY SEATISTEEF! .
-5 120393 WASHER, FLAT 344 X £9 X 065 . .4
a2 120638 WASHEA, HVEPTLK 928 X .60 X .00 . )
23 18077 SCREW, 5!16—18}( 76 HHG ... -
34 331322 COVER, STEERING SHAFY . .
a5 01413 SPAGER STEERING SHAFT . O
as 456378 PIN, SPRING 250 DIAX 200 LONG ... 1




F35354.070

Contact the dealer where your tractor was purchased for the avail
' are unable to contact the dealer,
’ operator's manual.

ACCESSOR)

able accessories. If y
write to the address on the warranty page of y¢

30" STANDARD LAWN RIDER

5714-00 Mulching Kit (30" Deck)

Model #5708-17
Grass Collector (30" decks)

314275 -30" Standard Lift Blade

Madel #5648-16
Tow Behind Lawn Sweeper for Grass and Leaves

CTHER ACCESSORIES

’ Model Description

5709-02

Front Weight Box - holds 35 Ibs.
322397

30" Mulching biade

SC'd OT0" 0N 4F:6 66.R7 MNAC s



